
    

   
  

  

       
           

    
 

    
       

       

             
 

              
     

    

            
      

   
      

  

             
                

              
            

   

    
 

  

   
 

      

              
          

   

  
 

  
                    

                     
                 

                
                 

                 
                 

               
              

Permit Fact Sheet 
General Information 
Permit Number WI-0022004-11-0 

Permittee Name and Address City of Eagle River 
Box 1269, 323 West Division Street, Eagle River, WI 54521 

Permitted Facility Name and 
Address 

City of Eagle River 
323 West Division Street, Eagle River, Wisconsin 
[...]
Department prior to use. The primary control water must be specified in the WPDES permit. 

Shown below is a tabulation of all available WET data for Outfall 001. Efforts are made to ensure that 
Page 12 of 15 

City of Eagle River 



  

   
    

                 
                 

              
     

 
   

 

 
   

 
 

 
  

 
 

  
 

  
  

 
 

  
 

  
 

  
     

   

  
                 

     
                   

 
 
                

                  
               

                  
               

               
             

        
 

                 
              

 
                 

 
 
              

              
                 

                 
             
               

                  
              

                 
  

Attachment #1 
decisions about WET monitoring and limits are made based on representative data, as specified in s. NR 
106.08(3), Wis. Adm Code. Data which is not believed to be representative of the discharge was not 
included in reasonable potential calculations. The table below differentiates between tests used and not 
used when making WET determinations. 

WET Data History 

Date 
Test 

Initiated 

Acute Results 
LC50 % 

Chronic Results 
IC25 % Footnotes 

or 
Comments C. dubia 

Fathead 
minnow 

Pass or 
Fail? 

Used in 
RP? 

C. dubia 
Fathead 
Minnow 

Pass or 
Fail? 

Use in 
RP? 

06/16/1992 >100 40 Fail No 1 
12/08/1992 >100 >100 Pass No 1 
10/07/1997 >100 >100 Pass Yes >80 >80 Pass No 2 
09/15/1998 >100 >100 Pass Yes 
06/06/2001 >100 >100 Pass Yes 

Footnotes: 
1. The WWTF received many significant upgrades in 1996 where WET testing performed prior is no longer 

representative of the current discharge. 
2. The 7-Q10:Qe ratio is greater than 100:1; therefore, chronic testing will not be considered for the reissued permit 

term. 

According to s. NR 106.08, Wis. Adm. Code, WET reasonable potential is determined by multiplying 
the highest toxicity value that has been measured in the effluent by a safety factor, to predict the 
likelihood (95% probability) of toxicity occurring in the effluent above the applicable WET limit. The 
safety factor used in the equation changes based on the number of toxicity detects in the dataset. The 
fewer detects present, the higher the safety factor, because there is more uncertainty surrounding the 
predicted value. WET limits must be given, according to s. NR 106.08(6), Wis. Adm. Code, 
whenever the applicable Reasonable Potential equation results in a value greater than 1.0. 

Acute Reasonable Potential = [(TUa effluent) (B)(AMZ)] 

According to s. NR 106.08(6)(d), Wis. Adm. Code, TUa and TUc effluent values are equal to zero 
whenever toxicity is not detected (i.e. when the LC50, IC25 or IC50 ). 

Acute Reasonable Potential = 0 < 1.0, reasonable potential is not shown, and a limit is not 
required. 

The WET checklist was developed to help DNR staff make recommendations regarding WET limits, 
monitoring, and other related permit conditions. The checklist indicates whether acute and chronic WET 
limits are needed, based on requirements specified in s. NR 106.08, Wis. Adm. Code. The checklist steps 
the user through a series of questions, assesses points based on the potential for effluent toxicity, and 
suggests monitoring frequencies based on points accumulated during the checklist analysis. As toxicity 
potential increases, more points accumulate, and more monitoring is recommended to ensure that toxicity is 
not occurring. A summary of the WET checklist analysis completed for this permittee is shown in the table 
below. Staff recommendations based on best professional judgment are provided below the summary table. 
For guidance related to reasonable potential and the WET checklist, see Chapter 1.3 of the WET Guidance 
Document: https://dnr.wisconsin.gov/topic/Wastewater/WET.html. 

Page 13 of 15 
City of Eagle River 

https://dnr.wisconsin.gov/topic/Wastewater/WET.html


  

   
    

   
 

 
 

  

 

    
  
      

  

 

      
   

  
  

 
 

  

 

       
 

     
  

 

     
 

        
 

 
 

  
   

  
    

  
  

 
  

 
  

  
    

   
  
 

 

              
              

           
              

  
 

               
                 

  
 
 
 

Attachment #1 

WET Checklist Summary 
Acute 

AMZ/IWC 

Historical 
Data 

Effluent 
Variability 

Receiving Water 
Classification 

Chemical-Specific 
Data 

Additives 

Discharge 
Category 
Wastewater 
Treatment 
Downstream 
Impacts 

Not applicable. 
0 Points 
Three tests used to calculate RP. 
No tests failed. 
No tests within last 5 years. 
5 Points 
Little variability, no violations or upsets, 
consistent WWTF operations. 
0 Points 
WWSF community. 
5 Points 
No reasonable potential for limits based on ATC. 
Multiple substances detected. 
No additional compounds of concern. 
3 Points 
No biocides and 2 water quality conditioners 
added. 
Permittee has proper P chemical SOPs in place: 
No. 
17 Points 
No industrial contributors. 
0 Points 
Secondary or better. 
0 Points 
No impacts known. 
0 Points 

Total Checklist 
Points: 

30 Points 

Recommended 
Monitoring Frequency 
(from Checklist): 

Three acute tests recommended. 

Limit Required? No. 
TRE Recommended? 
(from Checklist) 

No. 

After consideration of the guidance provided in the Department's WET Program Guidance Document 
(2022) and other information described above, 3x acute WET tests are recommended in the 
reissued permit. Sampling WET concurrently with any chemical-specific toxic substances is 
recommended. Tests should be done in rotating quarters, to collect seasonal information about this 
discharge. 

If a satisfactory phosphorus chemical SOP is established and implemented at the facility prior 
to permit reissuance, then acute WET testing can be reduced to 2x in the reissued permit. 

Page 14 of 15 
City of Eagle River 




	Structure Bookmarks
	Permit Fact Sheet 
	Permit Fact Sheet 
	General Information 
	Permit Number 
	Permit Number 
	Permit Number 
	WI-0022004-11-0 

	Permittee Name and Address 
	Permittee Name and Address 
	City of Eagle River Box 1269, 323 West Division Street, Eagle River, WI 54521 

	Permitted Facility Name and Address 
	Permitted Facility Name and Address 
	City of Eagle River 323 West Division Street, Eagle River, Wisconsin 

	Permit Term 
	Permit Term 
	April 01, 2026 to March 31, 2031 

	Discharge Location 
	Discharge Location 
	323 West Division Street, Eagle River, Wisconsin (SW1/4 SW1/4 of section 28; T40N-R10E) 

	Receiving Water 
	Receiving Water 
	Eagle River within the Deerskin River Watershed in the Upper Wisconsin River Drainage Basin in Vilas County. 

	Stream Flow (Q7,10) 
	Stream Flow (Q7,10) 
	97 cfs 

	Stream Classification 
	Stream Classification 
	Warm Water Sport Fish (WWSF) community, non-public water supply, recreational use and within the ceded territory 

	Wild Rice Impacts (no specific wild rice standards exist at this time) 
	Wild Rice Impacts (no specific wild rice standards exist at this time) 
	No impacts identified at this location. There are reported rice beds downstream where Eagle River meets the Wisconsin River. The conclusion of no impact is based on the long existence of the facility, low effluent volumes in comparison to the river volumes and the continued presence of said rice beds. (Evaluation completed March 2017) 

	Discharge Type 
	Discharge Type 
	Existing continuous discharger 

	Annual Average Design Flow (MGD) 
	Annual Average Design Flow (MGD) 
	0.571 MGD 

	Industrial or Commercial Contributors 
	Industrial or Commercial Contributors 
	Vilas County Highway Department garage holding tanks. 

	Plant Classification 
	Plant Classification 
	A1 -Suspended Growth Processes; B -Solids Separation; C -Biological Solids/Sludges; P -Total Phosphorus; D -Disinfection; L -Laboratory; SS -Sanitary Sewage Collection System 

	Approved Pretreatment Program? 
	Approved Pretreatment Program? 
	N/A 



	Facility Description 
	Facility Description 
	The City of Eagle River owns and operates a domestic wastewater treatment system. The plant designed to treat 570,000 gallons per day currently treats an average of 214,000 gallons per day (October 2020 – September 2025). The facility is an activated sludge plant which consists of headworks (fine and manual bar screens and grit separators) that remove debris, aeration providing secondary treatment, final settling and disinfection. Activated sludge is composed of sludge containing naturally occurring microor
	Settled solids (sludge) are removed from the clarifiers; some is returned to the selector tanks to re-seed the new wastewater entering the system. The sludge that is not used as activated sludge is treated by aerobic digestion, reducing harmful pathogens. Sludge is thickened using a gravity belt and transferred to a storage tank prior to land application on Department approved agricultural sites. Land application of waste is done in accordance with permit conditions and applicable codes. 

	Substantial Compliance Determination 
	Substantial Compliance Determination 
	After a desk top review of all discharge monitoring reports, CMARs, land app reports, compliance schedule items, and a site visit on November 11, 2025, by Brook Klingbeil, WDNR Specialist, this facility has been found to be in substantial compliance with their current permit. 
	Sample Point Descriptions 
	Table
	TR
	Sample Point Designation 

	Sample Point Number 
	Sample Point Number 
	Discharge Flow, Units, and Averaging Period 
	Sample Point Location, Waste Type/Sample Contents and Treatment Description (as applicable) 

	701 
	701 
	Influent An average of 0.214 MGD (Oct 1, 2020 – Sept 30, 2025) 
	Representative samples shall be collected in the headworks building prior to the returning side streams. 

	001 
	001 
	Effluent Flow is not a required parameter 
	Representative samples shall be collected after the ultraviolet disinfection unit. 

	003 
	003 
	Sludge 32 US tons per year (information provided in application) 
	All sludge samples shall be collected at a point and in a manner that will yield sample results representative of the sludge being tested and collected at an appropriate time for the specific test. 



	Permit Requirements 1 Influent – Monitoring Requirements 
	Permit Requirements 1 Influent – Monitoring Requirements 
	1.1 Sample Point Number: 701-INFLUENT TO PLANT 
	1.1 Sample Point Number: 701-INFLUENT TO PLANT 
	Parameter Flow Rate BOD5, Total 
	Parameter Flow Rate BOD5, Total 
	Parameter Flow Rate BOD5, Total 
	Monitoring Requirements and Limitations Limit Type Limit and Sample Sample Units Frequency Type MGD Daily Continuous mg/L 3/Week 24-Hr Flow Prop Comp 
	Notes Measured by a magnetic flow meter. 

	Suspended Solids, Total 
	Suspended Solids, Total 
	mg/L 
	3/Week 
	24-Hr Flow Prop Comp 


	Changes from Previous Permit: 
	Influent limitations and monitoring requirements were evaluated for this permit term and the following changes were made from the previous permit. See additional explanation of limits under “Explanation of Limits and Monitoring Requirements” below. 
	The Flow Rate sample frequency was changed from “Continuous” to “Daily” to reflect currently acceptable practices at the facility. 
	Explanation of Limits and Monitoring Requirements 
	Monitoring of influent flow, BOD5 and total suspended solids is required by s. NR 210.04(2), Wis. Adm. Code, to assess wastewater strengths and volumes and to demonstrate the percent removal requirements in s. NR 210.05, Wis. Adm. Code, and in the Standard Requirements section of the permit. 
	2 Surface Water -Monitoring and Limitations 
	2.1 Sample Point Number: 001-EFFLUENT 
	2.1 Sample Point Number: 001-EFFLUENT 
	Table
	TR
	Monitoring Requirements and Limitations 

	Parameter 
	Parameter 
	Limit Type Limit and Sample Sample Units Frequency Type 
	Notes 

	BOD5, Total 
	BOD5, Total 
	Monthly Avg 30 mg/L 3/Week 24-Hr Flow Prop Comp 

	BOD5, Total 
	BOD5, Total 
	Weekly Avg 45 mg/L 3/Week 24-Hr Flow Prop Comp 

	Suspended Solids, Total 
	Suspended Solids, Total 
	Monthly Avg 30 mg/L 3/Week 24-Hr Flow Prop Comp 

	Suspended Solids, Total 
	Suspended Solids, Total 
	Weekly Avg 45 mg/L 3/Week 24-Hr Flow Prop Comp 

	pH Field 
	pH Field 
	Daily Max 9.0 su 5/Week Grab 

	pH Field 
	pH Field 
	Daily Min 6.0 su 5/Week Grab 

	E. coli 
	E. coli 
	Geometric 126 #/100 ml Weekly Grab Mean Monthly 
	-

	Monitoring and limit effective May through September. 

	E. coli 
	E. coli 
	% Exceedance 10 Percent Monthly Calculated 
	Monitoring and limit effective May through September. See the E. coli Percent Limit permit section. Enter the result in the DMR on the last day of the month. 

	Phosphorus, Total 
	Phosphorus, Total 
	Monthly Avg 1.0 mg/L 3/Week 24-Hr Flow Prop Comp 

	Phosphorus, Total 
	Phosphorus, Total 
	Monthly Avg 
	2.3 lbs/day 
	3/Week 
	Calculated 
	See the Total Maximum 

	TR
	Monitoring Requirements and Limitations 

	Parameter 
	Parameter 
	Limit Type Limit and Sample Sample Units Frequency Type 
	Notes 

	TR
	Daily Load (TMDL) Limitations permit section. 

	Phosphorus, Total 
	Phosphorus, Total 
	lbs/month Monthly Calculated 
	Calculate the Total Monthly Discharge of phosphorus and report on the last day of the month on the DMR. See the Total Maximum Daily Load (TMDL) Limitations permit section. 

	Phosphorus, Total 
	Phosphorus, Total 
	lbs/yr Monthly Calculated 
	Calculate the 12-month rolling sum of total monthly mass of phosphorus discharged and report on the last day of the month on the DMR. See the Total Maximum Daily Load (TMDL) Limitations permit section. 

	Nitrogen, Ammonia (NH3-N) Total 
	Nitrogen, Ammonia (NH3-N) Total 
	mg/L Monthly 24-Hr Flow Prop Comp 
	Monitoring is required in 2029. 

	Hardness, Total as CaCO3 
	Hardness, Total as CaCO3 
	mg/L Monthly 24-Hr Flow Prop Comp 
	Monitoring is required in 2029. 

	Copper, Total Recoverable 
	Copper, Total Recoverable 
	ug/L Monthly 24-Hr Flow Prop Comp 
	Monitoring is required in 2029. 

	Zinc, Total Recoverable 
	Zinc, Total Recoverable 
	ug/L Monthly 24-Hr Flow Prop Comp 
	Monitoring is required in 2029. 

	Chloride 
	Chloride 
	mg/L Monthly 24-Hr Flow Prop Comp 
	Monitoring is required in 2029. 

	PFOS 
	PFOS 
	ng/L 1/ 2 Months Grab 
	Monitoring only. See PFOS/PFOA Minimization Plan Determination of Need schedule. 

	PFOA 
	PFOA 
	ng/L 1/ 2 Months Grab 
	Monitoring only. See PFOS/PFOA Minimization Plan Determination of Need schedule. 

	Nitrogen, Total Kjeldahl 
	Nitrogen, Total Kjeldahl 
	mg/L 
	See Listed Qtr(s) 
	24-Hr Flow Prop Comp 
	See the Nitrogen Series Monitoring permit section for testing schedule. 

	Parameter Nitrogen, Nitrite + Nitrate Total Nitrogen, Total 
	Parameter Nitrogen, Nitrite + Nitrate Total Nitrogen, Total 
	Monitoring Requirements and Limitations Limit Type Limit and Sample Sample Units Frequency Type mg/L See Listed 24-Hr Flow Qtr(s) Prop Comp mg/L See Listed Calculated Qtr(s) 
	Notes See the Nitrogen Series Monitoring permit section for testing schedule. Total Nitrogen = Total Nitrogen Kjeldahl (mg/L) + Nitrite + Nitrate Nitrogen (mg/L). See the Nitrogen Series Monitoring permit section for testing schedule. 

	Acute WET 
	Acute WET 
	TUa 
	See Listed Qtr(s) 
	24-Hr Flow Prop Comp 
	Two tests are required during the permit term. See the Whole Effluent Toxicity (WET) testing permit section for monitoring schedule. 


	Changes from Previous Permit 
	Effluent limitations and monitoring requirements were evaluated for this permit term and the following changes were made from the previous permit. See additional explanation of limits under “Explanation of Limits and Monitoring Requirements” below. 
	L
	LI
	Figure
	The 
	monitoring frequency for pH monitoring has been increased from 3 times a week to 5 times a week. The frequency change was implemented to meet standard monitoring frequencies based on the size and type of the facility. 

	LI
	Figure
	Fecal 
	coliform monitoring and limits have been replaced with Escherichia coli (E. coli) monitoring and limits. 